Dimensiox and Mass of Cast Iron Drain Pipes, Fitting and Their Jc

Date of issue : 23 June 2021
Page 2 of 2 pages)

Hh & B P AR A G
CASTCO TESTING CENTRE LIMITED

Test Report

|BS 437 : 2008 Annex A2 to AY (Clause 4.3 & 4.4)|

Castco LRN : 2106

Appendix

Form No. PIPE DIM437_2008 T1 &4 3147/2019

%
Tel: 2537 8333

BhH R P AR E
CASTCO TESTING CENTRE LIMITED
Tl ; 2597 8333

&84 H 4 E #7333 33 On Kui Street, Fanling, F ag Kong.
BB 5 %2 #729A%  20A, On Chuen Streéy, Faning Hong ==~ Fa' 2597 8399
E-mail: info@castco.comhk Wi comitik

T st R :port
Dimension and Mass of Cast Ic n Diain T ipe , Fiti'ng : nd Their Joints
|BS 437 : 2008 Annex A2to ‘€ (Cl- use 4.3 . 4.4 |
Date of issue : 23 June 2021
Page 1 of 2 page(s)

Details as supplied by customer

Cestomer : Cheung Hing Foundry (HK) Limited
Address : 299 Pak Sha Tsuen, Kung Um Road, Y ien L+ g, fiong Keng
Job title : =

Sample description : DN’
Manufacturer : Cheun;
Brand name : CHF -§
Nominal bore: 75 mm
Nominal Length: --
Nominal Mass: 5.2 kg
Type of joint: Flexible joint
Laboratory test result

Date sample received : 16 June .0%1

Dimensions Check
Specimen no. : 210616-2547-001

Castco LRN : 210616-2547-001 DIM

Customer's ref. no. : --

Coatract no. : -

5 x.45" Bendw, s e Jy 'nt

g Foundry (HK) Limit 4

Date of test : 17 fune 2021

Dimensions | B. =quiremc. * Product requirement fom code Miasured mean value
from .. re - no. --
A - 130 mm 135 mm
B ! - 140 mm 140 mm
7 AT 84 mm 88 mm
OD - 91 mm 89 mm
T 6.5 mm 7.00 mm
X B - 75 mm 75 mm
X1 - 113 mm 11« mm
M s ! ~2(-0.8) kg 52kg | SA42n;
| H— — | .

Remarks . 1. Test. “sult relates only to the specimen tested.
2. Tomplian. ~ check against BS 437 : 2008, Annex A2 to A9, Cla. = 4.3 ¢ 4. was not postible as this pipe
cou. ' not be 1v nd in the standard.

3. Sample . bmitt d by : Asia Development (HK) Limited.

# 29
Fax! 2597 83

i %

\ *-house method .. "< on BS 437 : 2008 Clause 1)

Date of issue : 23 June 021
Page 1 of 1 page

Details as supplied by clien_

Cs tomer : Cheuny, Hing Foundry \."%) Limited

Addre 5:299 r X Shi Tsuen, Kung Um Road, Yuen Long, Hong Kong

Jot itle: -

Sam,.*» descri’ ion : "/N75 x 4," Bend  ith Flexible Joint

bi "dname: CF - -

Manufactu, - : Cheuny, “fing Foundry (HK) Limited

* Country of C.” zin : China.
. Test result complies with the requirement of BS437 : 1978 7" ~ 5 & fgure 1b fo. Yimersic s
T e ample curve shall be whitiii grading zone. The acc: jtance limn .* the same as the v " nce limit
<imo, ' acceptance. see Fiouie A Oniv rest resuiis aut Hf the 9Me11|ance . it will be con¢luded as out-of-tolerance.

toh & X B s Zr R A 9] |

CAS™ CO TES'NG CF*. (RE LIMITED | ¥
Ib" “atory : S
Test Certificate WONG KA MAN
Senior Manager
Hy."ostatic 1. *t on Cast Iron Pipe
fities as listed in the HOKXAS directory of accredited laboratories.
riginal sopy or the labordtory's certified true copy is valid

Castco L."N: 210, '6-2547-001 HYD

DIM

Customer's ref. no. : -

Contract no.: -

Laboratory Test Resu.

Date received : 16 June 2021

Date of t . 17 Jv 1e 2021

|;pecime|. no.

| 21 616-2547-001

Ij\cma] 1. »ral hydrostatic pressure apply

(b 35
Sustain peri. 4 Isec)' 30 ———
L
Tes: result I Passed
Rer arks : 1. Test results relate only to the . ~ecimen t. *=d.
2. Sample Submitted by : Asia Deveic, ment (HN, ".imited.
3. Country of Origin : China.
< o/
Checked by; Certifiedby: _| | (GNRZIYS |
SIT KWAN NING End of Report
Sealor Suporviece WONG KA MAN
Form No. PIPE HYD In-house_T dd 03/06/2020 04 Senior Manager

| .6 4 . 6/F, Techno Centre, 33, On Kui'Street, Fanling, Hong Kong
d.5 1 B + 1/F, Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong
#ii 29A %t - 29A, On Chuen Street, Fanling, Hong Kong

am.hi

4 % %

Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Webgitoiu
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CASTCO TESTING CENTRE LIMITED CASTCO TEETING CENTRE LIMITED
& i B W % ASr339 |33, Qn-Rui Street, Fariiing, HonglKong Tel : 2597 8333 £ B4 B 4 B #3833, On Kui Street, Fanlng, +ung Kong. ™l :2597 8333
%4 B % 2 #729A % | 29A, Oh Chuen Street, Fanlng, Hong Kong. || Fax: 2597 8399 Fib s a2 #2903 25A70n Chuen Street, Faniine Hono ' *n  Fa : 2597 8399
E-mail: info@castco.com.hk  Wabsit:: www.castco.com.hi E-mail: info@castco.cof.hk wosite: o-comilk
G TistR port
) . ‘i“ £port ) Metal ic Materials (Steel - S ruci wra’) - 7 rinell Hai Iness Test
Metallic Materials (Steel - Structural) - Brinell Hardness Test (BS EN 150 (306 Pact 1: 999)
(BS EN IS0 6506 Part 1: '1999)
Date of issue : 23 JuneiZ621
Date of issue : 23 June 2021 Page 2 of 2 pages - Castco LRN : 210616-2547-001 BH
Page 1 of 2 pages Castco LRN : 21, Test results:
Details as supplied by customer: A =
N Ind 2 Indentation ¢ amef Y | 5 Coiresponding
Customer : Cheung Hing Foundry (EIJ) Limited Customer's ref. ny n e::““’" {2 divecii ns) & em?:;“m)mei:-'s hardness value Results
Address : 299 Pak Ska Tsuen, Kung Um Road, Yuen Long, Hong Kong Contract no. : — (mm) . — (HB)
ek 1 4.44 447 4.4 182 Passed
title : --
S 2 447 432 4.8 ] 180 Passed
Test piece description : DN75 x 45° Zend with Flexible Joint 3 4.53 ¥ 4.50 I 4.52 i 177 Passed
]
Acceptance standard : BS 437 : 2008 Clause 4.5 Table 4 r )
T
Test piece no.: 1 H — 1T R
N )
Test results: B |
Date received : 16 June 2021 Date of test | 13-fune 2021 I
Test specimen thickess : 10.37 mm Test temper¢ture’: 25 °C |
Sketch of Test loca ions Nt ]" i ~ —
Testing Techn que : Brinell .ard: ss
Fardne ssce . : h YW
3 orc diamet: ratic : 30
3 Lo isymbol New i
j[ Ho'd time - 28
1 2 3 ., Calibration with - .ference block prior to testing : Accept
. ee finie! | clean, smooth
O (\3 O Rer a.\s:  Test resulfs relate only to the specimen tested.
2. Sample Submitted by : Asia Development (HK) Limite ..
3. Co. ~try of Origin : China.
-. Manufac. rer : Cheung Hing Foundry (HK) Limited.
5. Tes. -esul} con.,lies with the requirement of BS437 : 1978 Clause 5 « ‘igure 1b “>r dimeasions
The samy, ~ cu ve shall be whitin grading zone. The acceptance limit is :he . *me as the "~ erance limit
(simple see Figure A) Only test results out of the acceptanc:/limit w..” be conzlu ‘=d as out-of-tolerance.
I | s
i
S N R\ i —_— e e e -
‘ I
2k pA b o P IN S A
Form No. NDT(ST) BH_MTL_T1 dd 0611/2018 o4 ﬁ ] 2] *' L7 SR d‘ o ‘;J &
CAS™ CP TES'NG CEM (RE|LIMITED B | - ) i
33, On Kui ®et, Fanling, Hong Kona;. — TAdE67-6655 L b oy ~ \\\\J a"j\
28/ -0 “huerr3u 5T, Fanling, Hong Kong. Fgx: 2597 8399 P T
Webs: = ww ’:a‘FlCO,CL 2 hk e ‘WONG KA MAN
Senior Manager
HKAS has aceredited this laboratory (Reg. No. HOELAS 032) 4 N TeSheport ties as listed in the HOKVAS ¢ of aceredited laboratories.
This report shall nat be repréduced except in full, Mithout writtd meia. ~ Matdrials - J~ns fe Test of Metpllic Mater als igginal copy or the labagitory's certified true copy is valid
(BS EN 10002-1 : 2001)
Dateofissue: 23 Jupe202' % T
Page 1 of 1 page Castco L RN : 2 1616-2547-001 TEN
B I I Details as supplied by cu. ‘omer B I I
— Customer : Cheung Hing Founc v (HK) Lir .ted Customer’s Ref. No. : -- I
Addres” 2y 1o Sha Tsuen, Kung "Im Road, ruen Long {ong Kong
Cor .actNo. : - JobTw. * -
C .gin of el :- Supplier : —
srade . form of stec pro * ... - Location in works : -
No. / Type of speci' .en supplied : 1 no. “N75 x 45° Bend with Flexible Joint
Acc. tance stande 1:BS 57:z.°% Clausc 4. Table 4 Nomina! aickness: 11.36 -m
»_horatory " st Res It
Date Re. vived : 16 J. = 2021 Date Tested : 18 Ju ¢ 207!
Tensile Test
Type Org. X-sect [ Org. Gauge [ Yiela Tensilc *osition
Specimen | Grade & I Width Thickness Area Length Strength | Strength | ™" sation of Remark
Identity Prepa. (mm ) (mm) ( mmz) (mm ) (MPa) (%Ra ) (%) Fracture
t
Iy '
| 210616- i
2547.001 - - 8.04 11.38 91.46 - - | 198 - Valid -
| N marks :
1. Lege. 's: A - Propertional ; B - Non - ~roportional ; M-M Chined : N - Unmachined ;
+ This measurement is'invalid" W' ¢ii'w, *es to the position v. © .ure only.
2. Test. -ults rele : only to the specimen tested.
| 3. Test results  mply with BS 437 : 2008 Clause 4.5 Table 4. e ——
4. Sample Submitted by : Asia Developnient (HK) Limited.
5. Co ntry of Origin : China.
Brar { name-CHF
“ Man facturer : Cheung Hitig Feundry (H, * Limited.
8. Tes result complies with the requirement of BS«. 7 : 1978 Ci. 'se 5 & figure 11 for .imen: ons
| T .e sample curve shall be whitin grading zone. The acv tance limi. *~ the same a* ke tol ance limit
(simple acceptance, see Figure A) Only test results out of the « ~eptance limu wi | be cc cluded as out-of-tolerance.
Tt : >
— —— =
T
Checked by m Approved Signatary : 5& lk N UJON\'I
AN N £
Senior Supervisor End of Report WONG KA MAN
Form No. ST BSEN 10002-1_2001 T2 dd 120052017 4 Senior Masager
HKAS has accredited this Isboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in ¥ae FOKLAS directory of sceg@ Iaboratoris.
This report shall not be reproduced except in full, without written approval.from this laboratory. Only the original copyCc the. lsboratory’s certified tme cony 15 yalid.
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CASTCO TESTING CENTRE LIMITED

“est Report

Jimiension anul Mass of Cast I -on Draix Pip s, Fitting and Their J
[BS 437 : 2008 Anrex A2 to AY (Clause 4.3 & 4.4)]
Castco LRN : 2011

Page 2 of 2 pages)

Appendix

SED-HORE #7338
ERN BT LH29AH
E-mail: info@castco.com.hk

33, On Kui Street, Faning, ong Kong
2SA. On Chuen Street, Farlir ,, Hon
WeDSIte: WWWICasICo.corihk

T stk eport

VN

raeThn TEGTING CENTRE LIMITED

. !: 2597 8333
F x: 2597 8399

» 8

Bk
IS

HOQAS o032

TEST

Dimensior and Mass of Cast Ircn Dy vin ’ip s, Fitt ng : nd Their Joints
{BS 437 : 2098 Anaex \2to .. - (C'used.3 :44 |

Daie of issue : 17 December 2020
Page 1 of 2 page(s)

Details as supplied by custom.cr

Customer : Cheung Hing Foundry (HK) Limited

Address : 299 Pak Sha Tsuen, King Um Road, * uen I ung, Hong Kong
Job title : --

Sample description : DN100 x 457 Bend with Fie ibic. it
Manufacturer : Cheung Hing Foundry (HK) Limitc 1

Brand name : CHF -
Nominal bore: 100 mm
Nominal Length: --
Nominal Mass: 8 kg

Type of joint: Flexible joint

Castco LRN : 201130-2279 DIM

Customer’s ref. no. : --

Coritract no. : -

Laboratory test result
Date sample received : 30 Nov e =2 20

Dimensions Check
Specimen no. : 201130-2279

Date of test : 01 ['ccember 2020

D | Bﬁ: -fmre'r:en‘ Product requirement fiom code T3 [— .
; m fig. e - no. -
A | = 140 mm 145 mm
B - 140 mm 140 mm
H 14 mm 12.73 mm
J 80 mm 82 mm
oD 1 7(+Z -1)mm 117 mm .16 mm
T >€ 7 mm 6.7 mm 8.81 mm
3 ) - 100 mm | 01 mn,
7 % 140 mm I 140 mm
Ma s 8(-12)kg $.: 77kg
———— 1y
Remarks : 1. l¢.* result re.. *es only to the specimen tested.
2. Testre. “its of th- sample comply with the requirement of BS437 : 2008, . =nex A2 . A9, Clause 4.3 & 4.°
(effect of me ' _ement uncertainty has not been taken into account).
3 Samples Submitted by : Asia Development (HK) Limited
| +. Cc . *ry of Origin : China
L% ¢ § 9 3 —— | - -
I >t o\
Tk paad iy - = \\\W__\—
A& RRE DO RAF [y g sl A
Y N »
LAS™ CO TEST'NG CE™ (RE LIMITED ‘ Wb kA AN
Form No, PIPE DIM437_2008 T1 dd 31 07/2019 104 | ‘Senior Manager
85 42 2 587 33 S AR Test Certificate
BB BEE 0T E I HBostatic Th A
= . static ‘I * on Cast Iron Pi
& & B ﬁ’: % # 29 b s ¥ listed in the HOKVAS directory of aceredited laboratorics
Tel: 2£97 8333 Fax: 2597 839| (- house method b. - . on BS 437 : 2008 Clause 1) | copy or the labdplitory's centified true copy is valid.

Date of issue : 18 Dece. 1ber . 020
Page 1 of 1 page

Details as supplied by clien.

C: stomer : Cheung, Hing Foundry (:.”"\ imited

Jo! title: --

Biodname: cj 7 -

Addre s : 299 F. ' Shi Tsnen, Kung Um Road, Yuen Long, Hong Kong

Samy. - descri con : JN100 x 4. Benc with Flexible Joint

Manufactur. - * Cheung :"ing Foundry (HK) Limited

Castco Li N: 201, °1-2279 HYD

Customer's ref. no. : --

£ t=actno.: -

Laboratory Test Resut

Date received : 30 November 2020

Date of * st: 01 D cember 2020

3. Country of Origin : China

Checked by: é— S >
SIT KWAN NING

Senior Supervisor

Form No. PIPE HYD In-house_T dd 03/0672020 s

‘ I;pecimen 0. | 211130-2279 l
Actual in. -nal hydrostatic pressure apply (Ba." 35
i Sustain peric 4 ‘sec) 30
(K
Test -esult ' Passed
Rer arks : 1. Test results relate only to the s, >cimen tes > (effect of rieas reme t uncertainty has not been faken into account).

| 2. Samples Submitted by : Asia Dever. *ment (HN, Limitea

\le\l/-"h/\\

WONG KA MAN
‘Senior Menager

Certified by:
End of Report

DI

L
O

G 8 R #7333 4] £ 264 . 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong.
i) 5 E E AT 303887 ¥ .0 1 4 - 1/F, Sun Ling Plaza, 30, On Kui'Glreet, Fanling, Hong Kong.
F & B S 4 2 # 29A 3 c29A. On Chuen Street, Fanling, Hong Kong.
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Websita: www castea com hk




hHEARESHERDE
CASTCO TESTING CENTRE LIMITED

Tel : 2597 8333
Fax: 2597 8399

(cAsfco]

B0 MK EH33%R
FRNBRER2HAR

E-mail: info@castco com,hk

33, On Kui Street, Faning, Honc Kong.
29A, Tn Chuen Street, Faning, Hong Kong.
\Mebsife: www.castco.com.hk

Test Report

Metallic Materials (Steel - Structural) - Brinell Hardness Test

(BS EN I£0 6506: Part 1: 1999)

Date of issue : 18 L ecember 2020

CASTCO
R R B #7338
EBRHBELH29A%

E-mail: info@castco.com.hk

3%,

Wedsite: WWWICHSICU.COMihk

Date of issue * 18- Dacember 2020
Page 2 of 2 pages

On Kui Street, Fanlng, '.ong Kong.
29A, On Chuen Street, Fanlin , Honr ...

T st R :port
Metallic Materials (Steel - £ ‘ruc.wrs ) - "rinel; Hai dness Test
(BS EN.ISO « 506: Part 1 1999)

Page 1 of 2 pages Castco LRN : 2 Tesi resulis:
Details as supplied 5y customer: Indentation I"dcnwf'un gRmey fiientissolmeans C‘{"“DOHdl"E
(2 direct >ns) Lk hardnes: value Results
Customer : Cheung -ing Foundry (HE) Limited Customer’s ref. no. fmm (@) (HE)
Address : 299 Pak Sha Tsuer,, Kung {m Road, Yuen Long, Hong Kong Contract no. : - 1 4.19 4.1c 208 Passed
1
Job title : — 2 4.17 .15 211 Passed
3 4.04 4.0 223 Passed

Test piece descripticn : DN100 x 45° Bend with Flexible . oint
Acceptance standarc : BS 437 : 2008 (lause 4.5 Table 4

Test piece no.: 1

7.1 2597 8399

BB P CHFRAE
cAaeTro TECSTING CENTRE LIMITED

: 2597 8333

S

TEST

Castco LRN : 201130-2279 BH

Test results:
Date received : 30 November 2020 Datz of test : (3 December 2020

Test specimen thickiess : 12.12 mm Test temperzture : 20 °C

Sketch of Test loca ions

1 2 3
O S O

T sting Tec. nique : Brinell hardness
1. Hardness scale : HBW10/3000

2 Force/diameter ratio : 30

3. " nad symbol : Newton

4. H .dtime: 128

5. alibration with reference block prior to testing : Accept
6. Surface finish : clean, smooth

l Rer arks

— —— —— —2_ Sam les Suhmittad b

1#
CA

Form No. NDT(ST) BH_MTL_T1 44 06112018

HFBHHEEHIBR
£ B HE2 204
£-mail: info@castco.com.hk

HKAS has accredited this laboratory (R2g. No. HOXLAS 032) ¢

This report shall not be repriduced except in full, vithout writtd wletan.

Date of issue : 18 December 2020

Page 1 of 1 page

B H Details as supplied by cus mer

Customer : Cheung Hing Found:_ (HK) Lir. *=d
Addre s :299 Pak 5.
Ce tract N Job Title : -

srigin « . copper tubc ©

Grad & Form of cor ser tube product : --

+« ~eptance s.. ard : ¥ 3 437 : 2008 Clause +.5

33, On Kui &

: ww, ~astco.cu.  hk

h %R R 8]
S$.CO TES MG CF'.TRE LIMITED
Tel 2597 8333
Fax: 2597 8399

aet, Fanling,~Hong Kong.
Alien Stre * Fanling, Hong Kong.

Test “eport
Materials - 1 ¢ fe Test of Metallic Mater als
(BS EN 10002-1 : 2001)

Castco L >N : 20 ' 130-2279 TEN

b @S 032

i

Customer’s Ref. No. : -

Tsuen, Kung U. Road, Yuen Lon- Hong Kong

Supplier : --

Location in w~'

No. & “vpe of spe 1men s pplied : « *a. DN1( , x 45° Bend with Flexible Joint

Table 4 Nomi al thic mess: 1 .75r m

Laborato. * Test Res. '
Date Received : 5. November . 120

Tensile Test

Date Tested : 05 Dec. mber 2v.20

This report shall not be reproduced except in full, without written approval from this lsboratory. Only the oniginal cop,

of aces

T - T
|! Type Org. X-sect | Org. Ga+ . Jeld Tensilc Position
l' Spesimen | Grade & Width Thickness Area L agth © ength ' “trength | Elongation of Remark
Identity Preparn | (mm) | (mm) | (mm’) mm (M) | (MPa (%) | Fracture
I
201127
L & - = i 453
2279 8.08 11.75 8 94.94 I | 10 Valid
NS | | |
e I
i Remarks :
1 1 gends : A - Proportional ; B -Non - proportional , M - Machined ; N - Unmachined :
+ This measurement is 'i~valid' which relates to the po. “ion of fra. “ire only.
. Test esults réiat= only to the specimen test: 1.
I Test zsults comply with BS 43742008 (1. * 5 Table 4 *ff2ct of measurement unce tainty as not been taken into account).
4. San sles Submitted by : Asia Development (HK, * imited.
5. C untry of Origin : China
. Manufacturer : Cheung Hing Foundry (HK) Limited.
\Z i
Checked by : /ABT\ Approved Signitory : ll’\ Wov \\
SIT KWAN NING
Senior Supervisor End of Report WONG KA MAN
Form No. ST BSEN 10002-1_2001 T2 dd 12052017 06 Soalie
HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed fitad Jyboratories.

wralid

1.7 2s. results relate only to the specimen tosted (effect of neasuremen. certainty has no. ~ en taken into account).

CHEN Vi ted =

| WONG KA MAN
Sen or Manager

ies as listed in the HOKZAS directory of accredited laboratories
iginal copy or the labo/atory's certified truc copy is valid,

BH




0 & AR P SA RN G
CASTCO TESTING CENTRE: LIMITED

Test Report

Dimeiision and Mass of Cast Iron Drain Pipes, Fitting and Their Jc

[BS 437 : 2008 Annex A2 to AY (Clause 4.3 & 4.4)]

B hH R B e H R A G
cAreTen TESTING CENTRE LIMITED

. 112597 8333
F: x: 2597 8399

F M-SR #7335
£ 8 %4 B8129A%

E-mail: info@castco.com.hk

35, On Kui Street, Faning, .ong Kong.
29A, On Chuen Street, Farlir ,, Hon® .
WeOSITE! WWW CaSIC0.Cof i-hk

T st R :port

032
TEST

Dimensior and Mass of Cast Iro » Drun 2ip s, Fitt 1g : ad Their Joints

IBS 437.: 2008 Araex. 2to AJ (C suse 4.3 £4.4 |
Date of issue : 7 D

Page 1 of 2 page(s)

her 2020

Castco LRN : 201130-2280 DIM

Details as supplied by customer

Customer : Cheung Hing Foundry (HK) Limited

Address :.299 Pak Sha Tsuen, Kung Um Road, ¥ uen I ong, Hong Kcns
Job title : -

Sample description : LN150.x 45" Bend with Fle. ‘ble J. At
Manufacturer : Cheung Hing Foundry (HK) Limite.

Brand name : CHF -\V‘

Nominal bore: 150 mm

Nominal Length: -

Nominal Mass: 13 kg

Type of joint: Flexible joint

Laboratory test result
Date sample received : 30 Nov mbe. 2(.°0

Dimensions Check
Specimen no. : 201130-2280

Customer's ref. no. : -

Contract no. : —

Date of test : 01 Cecember 2020

Dimensions ]I Brfnﬁ"‘ﬁ::m?t Prodit requ::'m*em B code Mcasured mean value
Af ol - = 155 mm 154 mm
B __:]__ - 155 mm 155 mm
o\ A\ 47 ¢ 14 mm T T 1220mm
] L_ B 80 mm 17 s4mm
oo | 11 (+7 -I)mm 171 mm T 1o mm
_’" 27.7mm 7.7 mm 10.67 "m
N = 10mm | Comm
i 31 = 90 m H 191 mm
Mas 13 (-1.95) kg 13ke | @k N |
— 1 |

Page 2 of 2 pages) Castco LRN : 20117
Appendix
1
Form No. PIPE DIM437_2008 T dd 31 07/2019 o4

B B0 42 B 7 33 ALY
F b BB B30 T &
% ook &2
Tel: 2697 8335 Fax: 2597 839|

Date of issue : 18 Dece. 1ber . 020
Page 1 of 1 page

Details as supplied by clien.

Jo! title: —

Bicdname: ¢y £ -

h & A B TL R
CAS™ CO TES 'NG CF*.(RE LIMITED ‘

\ house method b. - . on BS 437 : 2008 Clause 1)

C: stomer : Cheung Ying Foundry (:.™ Iimited

Addrr s : 299 ko' Shi Tswen, Kung Um Road, Yuen Long, Hong Kong

Samy. - descri ton : JN150 x 4.” Bend with Flexible Joint

Manufacture * Cheung . "ing Foundry (HK) Limited

Hyu ~static T¢ * on Cast Iron Pipe

Remarks : 1. Tes. “=sult rela. ~ only to the specimen tested.

2. Testresu. of th sample comply with the requirement of BS437 : 2008, A. ~ex A2 to * 9, Clause 4.3 & 4.4

(effect of mea. cement uncertainty has not been taken into account).
2 Samples Submitted by : Asia Development (HK) Limited
+. Cc -y of Origin : China

Test Certificate

¥, _;I“g::- = _\%.\_

ENEAL

WONG KA MAN
Snior Manager

listed in the HOKI/AS directory of aceredited laboratories
opy or the labdzétary's certified true copy is valid.

Castco La N: 201, °1-2280 HYD

Customer’s ref. no. : --

- t=art no.: =

Laboratory Test Resut:

Date received : 30 November 2020

Date of * st: 01 I cember 2020

‘ [;pecimcn 20.

I Sustain perivd

Rer arks :

3. Country of Origin : China

Senior Supervisor
Form No. PIPE HYD In-house_T dd 03/06/2020 06

£ B £ 2

1. Test results relate only to the 5, ~cimen tes >4 (effect of rieas .reme t uncertainty has not been taker into account).
| 2. Samples Submitted by : Asia Deveic ment (HN, T imitec

Checkedby: ,4‘33;
IT KWAN NING

% B 5 %2 5 #1733 34740 . 6 4% . 6/F, Techno Centre, 33, On Kui'Street, Fanling, Hong Kong.
HBR S LB 73034 ¥ 4.2 1 4% + 1/F, Sun Ling Plaza, 30, On Kui'@ireet, Fanling, Hong Kong.
#7 29A %t - 29A, On Chuen Street,
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Webdita:

Certified by: §< \ I~ WMy

End of Report

WONG KA MAN
Senior Manager

Fawndirn Hong Kong.

wmasten cam hic

DI

| ~11130-2280
Actual inc mal hydrostatic pressure apply (Bn._‘! 7 35 % H D
Nt ‘sec)) 30 R
Test "esult | Passed




Eh dEBRFSHERA G
CASTCO TESTING CENTRI: LIMITED

Tel : 2597 8333
Fax: 2597 8399

FHH 8% EEIIW
F B BE 2 BIZIAR

E-mail: info@castco com:hk

33, Oy Kui Street, Faniing; ‘Hong~ Korig
29A, Cn Chuen Street, Faning, Hong Kong.
\"ebsite: www.castco.com.bk

Test Report
Metallic Materials (Steel - Structural) - Brinell Hardness Test
(BS EN IS0 6506: Part 1: 1999)

T BERF AR D F
cAreTas TEGTING CENTRE LIMITED

. 1:2597 8333
F- «: 2597 8399

Ry

AR SRS B335
&8 5L B29A%
E-mail: info@ciastco.com.hk

3%, On Kui Street, Faning, ong Kong.

29A, On Chuen Street. Farlir ,, Hon*

YVeosite: WWW Casico.cor ihk
Ti5tR port

Metallic Materials (Steel - S ruct *rz ) - " rinell Har Iness Test

(BS ENIS0 ¢ 706: Pat 1; .999)

Wiy,

Date of issue : 18 L'ecember 2020

Date of issue : 1§ Becember 2020
Page 2 of 2 pages

Castco LRN : 201130-2280 BH

Page 1 of 2 pagcs Castco LRN : 21 Test resialts:
Details as supplied by customer: indentation Indeafhtion dmety I 2ate o means Correxponding
(2 directi ns) I hardness value Results
Customer : Cheung -ing Foundry (HIZ) Limited Customer's ref. oo, (mm) (i (HB)
Address : 299 Pak Sha Tsuer,, Kung Um Road, Yuen Long, Hong Kong Contract no. : - 1 4.05 4.07 I 222 Passed
Sobititle: — 2 4.13 417 > 4.5 212 Passed
3 4.12 40, [ /.08 i 219 Passed
Test piece description : DN150 x 45” Bend with Flexible . oint i
Acceptance standarc : BS 437 : 2008 Clause 4.5 Table 4
Test piece no.: 1 =i
Test results: \
Date received : 30 November 2020 Date of test i (05 December 2020 \
Test specimen thickiess : 6.58 mm Test temperzture : 20 °C I . -
Sketch of Test loca ions i
71 Sk
1 2 3 . | —
G s & LA | l b ! !

T :ting Teck “ique : Brinell hardness
1. Hardness scale : HBW10/3000

Force/diameter ratio : 30
3. . nad symbol : Newton
4 Hr.dtime:12S

6. Surface finish : clean, smooth

Form No NDT(ST) BH_MTL_T1 34 06/)1/2018

5. 7 alibration with reference block prior to testing : Accept

Test eport

HKAS has accredited this labpratory (Rzg. No. HOXLAS 032) |
This report shall not be repriduced except in- full, vithout writt

Metan. Materials - 1 e Test of Metallic Mater als
(BS EN 10002-1 : 2001)
Date of issue : 18 Decembe 2020

BH

Page 1 of 1 page

Castco L RN : 20 '130-2280 TEN

l Rer arks 1.7 st -esults relate only to the specimen tested (effect of aeasurement . “~ertainty has not. =n taken into account).
— — — —2_Ram: ithoddaiatln, Pl Arens i
Nl e AT
: o &R B AR 8 | i
. - . S {
CAS /CO TES NG CF'(TRE LIMITED L I Wonly
&4 8 % B #7338 33, On Kui o eel. Fanling,~Horo. Kang.—Tel 2597 8333 | (
0 4 22 #20A% 00 O THUEH St Fanling, Hong Kong.  Fax: 2597 8399 WOMNG KA MAN
Tl info@castco.com.hk  Webs. : ww. nastco.cu ~ hk Sz tior Manager

ties as listed in the HOKZAS directory of accredited laboratorics,
iginal Copy or the labo/atory’s certified true copy is valid

Customer : Cheung Hing Founa. (HK) Lii. “*~d Customer’s Ref. No. : -~

Addr ss:299 Pak >, - Tsuen, Kung U. Road, Yuen Lor , Hong Kong

C atract ... Job Title : -
Jrigin f copper tub : - Supplier : -
Grar > & Form of co per tube product : -~ Location in v+~

No. & "vpe of sp zimen pplied : . *o. DN J x 45° Bend with Flexible Joint

Nomi al thi «ness: £ 17m a

+. ~eptance si. Jard :* S 437 : 2008 Clause 4.5 Table 4

Laborate. - Test Res. 't

Date Received : 5. November 120 Date Tested : 05 Dec mber 2020

Tensile Test

BH

+ This measurement is ‘i~valid' which r:lates to the po.*ion of fra. re only.
Test “esults reiate onty to the specimen test J.
Test esults comply with BS437.+2008 €, 5 Tablc 4 _~flect of measurement unc: tainty 1as not been taken into account).
4. Sar ples Submitted by : Asia Development (HK, ~ imited.
5. € suntry of Origin : China
. Manufacturer : Cheung Hing Foundry (HK) Limited.

Checked by : < Approved Signatory :

(Q,\\Aua,\/\\

= T

!! Type Org. X-sect | Org. G» . Jald Tensile Position

I specimen | Grade | & Width | Thickness| ~ Area I ogth ' rength | “wvength | Elongation| of | Remark
| [ Identity Prepar'n (mm) (mm) (mm®) mm (* ) | (MPa (%) Fracture

[ T

| 20117 R .

& 50 = - 792 8.17 i 64.71 | I 0 l - Valid —

D - [EN
i Remarks : o 1L .3

1. ~gends : A - Proportional ; B - Non - proportionar , M - Machined ; N - Unmachin®d;

SIT KWAN NING
Senior Supervisor End of Report
Senior Manager

Form No. ST BSEN 10002-1_2001 T2 dd 120572017

WONG KA MAN

HKAS has aceredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activ
This report shall not be reproduced except in full, without written approval from this laboratory. Only the o

Iaboratories,
i




hHERPSHRAE
CASTCO TESTING CENTRE LIMITED

Test Report
Dimension and Mass of Cast Iron Drain Pipes, Fitting and Their Jc
[BS 437 : 2008 Annex AZ to AY (Clause 4.3 & 4.4)]
Castco LRN : 20114

Page 2 of 2 pageis)

Appendix

N\

¥

E2S

B H BRSPS H R A E
CcAeTAn TESTING CFNTRE LIMITED

Bk
RS

HOALAS 032

TEST

G0-$R B #133% 33, On Kui Street, Faning, 'ong Kong 1 : 2597 8333
&b B %2 #29A%  29A, On Chuen Street, Fariin , Hone .. F7 .: 2597 8399

\Weusite: WWW.Casico.comi-hk

T st R :port
Dimensior and Mass of Cast Ir¢ 1 Dr vin * ipe ,, Fitt. 1g £ 1d Their Joints
{BS 437 : 2008 Annex ‘2to ..’ (C) used.3. .44 |

E-mail: info@cistco.com.hk

Date of issue : 28 Novernber 2020

Page 1 of 2 page(s) Castco LRN : 201106-2807 DIM

Details as supplied by customer

Cuztomer : Cheung Hing Foundry (HIK) Limited

Addresz : 299 Pak Sha Tsuzn, Kung Um Road, Y sen I .ng, Hong Kc
Jobtitle : -

Sample description : IN225 x 45 Bend with Fie iblo. int
Manufacturer : Cheung Hing Foundry (HK) Limite {

Brand name : CHF -

Nominal bore: 225 mm

Nominal Length: --

Nominal Mass: 36 kg

Type of joint: Flexible joint

Customer’s ref. no. : -~

ng

Contract no. : --

Laboratory test result

Date sample received : 05 Novr.ne =2 20 Date of test : 07 November 2020
Dimensions Check

Specimen no. :201106-2807

MAEDIRSE eSS

LNV ENIRRRIRS

!><

Form No. PIPE DIMA37_2008 T1 4d 310772019

2 /& 87 33 ALY
AT 5 R JE 8730 37 F Py
AR B % 2 # 29
Tel: 2597 8333 Fax. 2597 839

Date of issue : 20 Nove aber 020
Page 1 of 1 page g |

Details as supplied by clien.

C stomer : Cheuny, Hing Foundry (. ™) Limited

Jo' title:

Bi.~dname: ¢r f -

Manufactu. - : Cheung “'ing Foundry (HK) Limited

#Hh B K&

Hy. '~
\ -house method . <. on BS 437 : 2008 Clause 1)

Addrr »5:299 + X Sh Tsuen, Kung Um Road, Yuen Long, Hong Kong

Samy. "> descri tion : JN225 x 4.° Ben¢ with Flexible Joint

. N | BS . auiremen. Product requirement fiom code
Dimensions Measured mean value
2 from fiy, e -- no. -
A [ - 195 mm 190 mm
B - 185 mm 180 mm
H - 17 mm 17 mm
J 115 mm 118 mm
oD 54 (2 ) mm 254 mm .'S6 mm
T l 2172 mm 10.2 mm 125" mm
3 ~224mm 230 mm | 230 mu
- 276 mm | 270 mm
36 (-5.4) kg e 35.5kg
—_—
- e r—4—
RIS, 1. Test res. ' relate  only to the specimen tested.
7 Testresults ™ 1e sample comply with the requirement of BS437 : 2008, Anne. A2 to Ay, “lause 4.3 & 4.4
(effect of measurement uncertainty has not been taken into 2= 1),
3.8z 4, les Submitted by : Asia Development (HK) Limiter
4. ( ount. / of Origin : China
S A SO e L et — -
TR E] |S' i ':).\,\_\VJ,,\/\\
- = - ignatory : F\
CAS’.CO TES 'NG CF".IRE LIMITED | T

| WONG KA MAN
Senior Manager

Test Certificate

ostatic 1. on Cast Iron Pipe

ties as listed in the HOKZAS directory of accredited laboratories
iginal copy or the labdsitory's certified true copy is valid.

Castco L.'N: 201.76-2807 HYD

DI

Customer's ref. no. : -~

Co=tract nO.: -~

Laboratory Test Resuu

Date received : 05 November 2020

Date of * st: 07 N ,vember 2020

I 2. Samples Submitted by : Asia Develo,
3. Country of Origin : China

Senior Supervisor

Form No_ PIPE HYD In-bouse T &4 03/06/2020

B 4092 7 3
CER R
#

i

&

#4264 . 6/F, Techno Centre, 33, On Kui-Street, Fanling, Hong Kong.
.1 4 « 1/F, Sun Ling Plaza, 30, On Kui'Gireet, Fanling, Hong Kong.
% % 2 @i 29A 38 * 29A, On Chuen Street,
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk WebEitemuoncastea.com bl

‘ |_Specim=n 20. | -91106-2807
Actual m. "nal hydrostatic pressure appiy (B 35 I I
i Sustain pericd ‘sec) 30 e ——
L
Tes. result | Passed
Re iarks : 1. Test results relate only to the s, ~cimen tes. 4 (effect of mez urem: at uncertainty has not been takea into account).

=ent (HK, ™ imitec

Certified by: | . \2 (N VJ""E‘ \

End of Report WONG KA MAN
Scaior Manager

Fawnling. Hong Kong:




&R RP S HR A E
CA3TCO TESTING CENTRE LIMITED

Tel : 2597 8333
Fax: 2597 8399

| CASYCO

FHH 85 ®EUIIH
FHHRLH29A%

E-mail: info@castco com hk

33, Or~Kui Street, Fanilng; Hong-Kong.
29A, Tn Chuen Street, Faning, Hong Kong.
Websit2: www.castco.com.hg

Test Report

Metallic Materials (Steel - Structural) - Brinell Hardness Test
(BS EN I$0 6506: Part 1: 1999)

Date of issue : 20 November 2020

Page 1 of 2 pages Castco LRN : 2

Details as supplied by customer:

Customer : Cheung ~ing Foundry (KI) Limited Customer's ref. rf

Address : 299 Pak Sha Tsuen, Kung Um Road, Yuen Long, Hong Kong Contract no. : --
Job title : --

Test piece description : DN225 x 45¢ Bend with Flexible Joint

Acceptance standarc : BS 437 : 2008 "lause 4.5 Table 4

Test piece no.: 1

Test results:

Date received : 05 November 2020 Date of test 14 November 2020

Test specimen thickaess : 6.73 mm Test tempereture : 23 °C

[Skelch of Test loca

O

Form No. NDT(ST) BH_MTL_T1 dd 06/11/201¢ c A S T c 0
FHBHEREHIBR
TR

Tl nfo @castco.com.hk

20

Webs. @ ww, ~astco.cu

HKAS has accredited this laboratory (Reg. No. HOXLAS 032)
This report shall not be repriduced except in full, ¥ ithout writt

(B!
Date of issue : 20 Novembe 2020

Page 1 of 1 page

B R
CAS'.CO TES NG CF'.TRE LIMITED

33, On Kui v aet. Fanling,—Honu Kang.
i Tiiuen Stre . Fanling, Hong Kong.

Metan. Materials - 1 n.le Test of Metallic Mater als

BEh B X% e SHRA T
cAeTro TESTING CFNTRE LIMITED

! 1 2597 8333
.1 2597 8399

HE
RS

HO@AS 032
TEST

F IR E #7338
BN B LT H29A%
E-mail: info@cistco.com.hk

3g,
Z9A, On Chuen Street, Fanjin |
Wensite: WWw. Casic

On Kui Street, Fanlng, 'ong Kong.
Hone

Metallic Materials (Steel - & ‘'rucy 'r# ) - " rinell Hai dness Test
(BS EN.ISO ( 506: Part 1+ .999)

Date of issue : 20 Noveniier 2020

Page 2 of 2 pages Castco LRN : 201106-2807 BH

Test results:
Indentation lnde’i\la‘l‘ionf jamegr 1. {entat. r. means Correspanding
e (2-directi ns) (b hardness value Results
om) ! (HB)
1 2.07 2.08 212 Passed
2 2.10 2.08 208 Passed
3 2.08 ; 2.12 ] 207 Passed

I —
E:jr::_‘

Test.. * Techni, *e : Brinell hardness
' Hardness scale : HBW5/750
“orce/diameter ratio : 30
Lr 1d symbol : Newton
*.old time : 12§
Calibration with reference block prior to testing : *
Surface finish : clews, smooth

-

LIS

L R mar'. 1. Cesty sults relate onheto the secimen fesied (offisg « 'Jnra'""'nql urce *ainty has not Seen taken into account).

TR 8

K
N

h]
vy

WOMNG KA MAN

Senior Manager

Tt 2597 8333
Fax: 2597 8399

> hk

Tes: eport

ties as listed in the HOKLAS directory of accredited laboratories
riginal copy or the labg/atory's certified true copy is valid

S EN 10002-1 : 2001)

Castco L RN : 20 1106-2807 TEN

BH

Customer : Cheung Hing Founa. * (HK) Li.. “*~d

C atract N . Job Title : -

Jrigin  f copper tub :--
Grac . & Form of co per tube product : -
No. & Tvpe of sp -imen * upplied : . »0. DN2" 5 x 45° Bend wi

+ ceptance s. dard : 7 3 437 : 2008 Clause 4.5 Table 4

Addr .5 : 299 Pak 5. » Tsuen, Kung L. Road, Yuen Lor , Hong Kong

BH

Customer's Ref. No. : -~

Supplier : -
Location in w- *
th Flexible Joint

Nomi al thi <ness: &l m 1

Laborat, > Test Res. 't

Date Received : " Novembe: 120

Date Tested : 14 Nov. mber 220

This report shall not be reproduced except in full, without written approv

Tensile Test
% T
!! Type Org. X-sect | Org. G . Sald Tensuc Position
I Specimen | Grade & Width Thickness Area 1 agth € rength ' Strength | Elongation of Remark
‘ | ldenl;!x_r Preparn (mm ) (mm) ( mm* ) mm (M.a) (MPa (%) Fracture
I
201, 5 -} "
2807 - - 7.93 8.11 64.27 | ’ 5 - Valid -
| '
- L l L
i Remarks : ——
1, . =gends : A - Proportional ; B = Non - proportiona: M - Machined ; N - Unmachinzd;
+ This measurement is "invalid' which r2lates to the po. “ion of fra *ure only.
Test “esults relate only to the specimen test 1.
* Test esults comply with B3427.:2008 C. 1.5 Table « flect of measurement unc. -tainty 1as not been taken into account).
4. Sar ples Submitted by : Asia Development (HK, ™ imited.
5. C .untry of Origin : China
_. Manufacturer : Cheung Hing Foundry (HK) Limited.
Checked by : Approved Signatory : \\ \ W "A\
SIT KWAN NING )
Senior Supervisor End of Report WONG KA MAN
Senior Manager
Form No. ST BSEN 10002-1_2001 T2 dd 120872017 6
HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activitics as listedin il HOKLAS din Ipboratories.

al from this laboratory. Only the original copjs i




wh & AR FSHE RN
CASTCO TESTING CENTRE LIMITED

Test Report
Dimension and Mass of Cast Iron Drain Pipes, Fitting and Their Jc
[BS 437 : 2008 Annex AZ to AY (Clause 4.3 & 4.4)]

Page 2 of 2 pages) Castco LRN : 2102(

Appendix

# @

Form No. PIPE DIM437_2008 T1 dd 311072015 ™

1 y H;
T EEEE b

Tel: 259

Date of issue : 28 Apri 2021

Page 1 of 1 page y | |
Details a< supplied by clien.
C: stomer : Cheung ing Foundry (1.7 Limited

Jo! title: --

Bra Aname: CF 7 -

Manufacture * Cheung . "ing Foundry (HK) Limited

CAS.CO TES MG CF'(TRE LIMITED

7 8333 Fax: 2597 83 (.. house method b. - . on BS 437 : 2008 Clause 1)

Addrr s : 299 o' Shi Tsmen, Kung Um Road, Yuen Long, Hong Kong

Samp. descri tion : JN300 x 4. Renc with Flexible Joint

& HR P AR A e
CAST CASTA2 TEETING CENTRE LIMITED Hs’

Fo 4255 #7334 33,,0n Kui Street, Fanlng, 'ong Kong. 1112597 8333

FbH S 2R H29A% Z?A On Chuen Street, Fanin:, Hone iy, Fz .: 2597 8399 HOMLAS 032

E-mail: info@cdstco.com.hk  \WebSite: WWW.CASICO.Cor nk B
T« st R :port

Dimension znd Mass of Cast Irc 1 D1vin 7 ipe , Fitt ng z 1d Their Joints
IBS 437 : 2008 Annex \2to. € (Cl- use 4.3« . 4.4

Daic of issue : 28 April 2621

Page 1 of 2 page(s) Castco LRN : 210209-2851-001 DIM
Details as supplied by customer

Customer : Cheung Hirg Foundry (HK) Limited Customer’s ref. no. : --

Addrezs : 299 Pak Sha Tsuen, Kuag Um Road, Y ten L g, Hong Kong

Job title : = Cettract no. : -

Sample description : IIN36G0-x 45% Bend Wit e vint
Manufacturer : Cheung Hing Foundry (HK) Limit.

Brand name : CHF - #

Nominal bore: 300 mm

Nominal Length: -

Nominal Mass: 39.5 kg

Type of joint: Flexible joint
Laboratory test result
Date sample received : 09 Febrv 1, 0z Date of test : 18 February 2021

Dimensions Check
Specimen no. :210209-2851-001

Dimensions I Bﬁ?m;q::r;e::e—:. Product ;?‘;::g;g:)icm codn Mcasured mean value
A - N 206 mm 208 mm
B ___1__ - 206 mm A 210 mm
- 105 mm 108 mm
oo NZI7 V) | 322 mm . 32mm
T N oy B 9 mm T o17mm
X N | == J 300 mm . 30.mm
X ! - 346mm || 46 m.
TN 39.5 (-5.93) kg 395 kg | Taoskg
[y < .|
—IS] N |
= S | ——— e
Remarks : Test result re.. 2s only to the specimen tested.

“. Compliance check against BS 437 : 2008, Annex A2 to A9 ~__. ~4.3 . 4.4 was nu nossibl as this fitting
cc ke not be found in the standaid (effect of measuremer . uncertainty * 45 not been taken *** , account).
3. ampl Submitted by : Asia Detclovinent (HK) Linite .

=

[
S SUEAS S | A
Sigtiatory =AY 'J"“\‘

WONG KA MAN
Test Certificate Senior Manager
astatic 1. * on Cast Iron Pipe
i ics as listed in the HOKIAS directory of aceredited laboratories

iginal copy or the labordtory's certified true copy is valid.

Castco Li N: 210.79-2851-001 HYD D I M

Customer's ref. no. : -

Contenct n0.: ~

Laboratory Test Result

Date received : 09 February 2021

Date of * st: 18 F oruary 2021

‘ |;pecimcn 0.

] Sustain periud
|

| 211 209-2851-001
Actual in.. nal hydrostatic pressure apply (Bh.f{ /] 35 i H D
~ ‘sec) 30 A ———
Test “esuit | Passed

3. Country of Origin : China

Checked by:
SIT KWAN NING
Senior Supervisor
Form No. PIPE HYD In-house T dd 03/06/2020 04

7 E
Tel: 2597 8333 Fax: 2597 8399

Rer ark : 1. Test results relate only to the s, >cimen tes. > (effect of mea areme 1t uncertainty has not been take: into account).
| 2. Sample Submitted by : Asia Develoy ment (HK, ™ imited.

$ # + 1/F, Sun Ling Plaza, 30, On Kul'Street, Fanling, Hong Kong
# B % 2 f#7 29A % - 29A, On Chuen Street, Fa H

Certified by: __ Q’l\: WML

End of Report

WONG KA MAN
Senior Manager

E-mail: info@castco.com.hk Wel




mm ®h B RABFSFH RN G
CA3TCO TESTING CENTRE LIMITED

F b 8 % B 333 | 33, O Kui Street, Fanilng, Hong Kong. 7* Tel : 2597 8333
B0 HE % \*h 29/\ g | 29A, Cn Chuen Street, Faning, Hong Kong. Fax: 2597 8399
E-mail: info@castco.zom hi Websit2: www.castco.com.hk,

Test Report
Metallic Materials (Steel - Structural) - Brinell Hardness Test
(BS EN I£0 6506: Part 1: 1999)

Date of issue : 28 April 2021
Page 1 of 2 pages Castco LRN : 21

Details as supplied 5y customer:

Customer : Cheung -ing Foundry (HEK) Limited Customer’s ref. n)
Address : 299 Pak Sha Tsuer, Kung Lm Road, Yuen Long, Hong Kong Contract no. : -
Job title : -

Test piece descripticn : DN300 x 45° Bend with Flexible . oint
Acceptance standarc : BS 437 : 2008 Clause 4.5 Table 4

Test piece no.: 1

Test results:
Date received : 09 February 2021 Datz of test | (4 T4arch 2021
Test specimen thickness : 10.05 mm Test temperzture : 20 °C

Sketch of Test loca ions

#h &

Form No, NDT(ST) BH_MTL_T1 ¢4 06/} 172018 4

F M 8K B B33 33 On Kui Lovet

CAS'./CO TES MG CF’(TRE LIMITED S
NS

EhaHXB P ARG IIIE

T TESTING CENTRE LIMITED n 6
37,1 0n Kui Street, Fanlng, '.ong Kong. ' 2597 8333
& ¥ i)% B2 29A 3 29A,-On Chuen Street, Fanin , Hone iy : 2597 8399 HOKLAS 03
E-mail: info@ciistco.com.hk  \Vebsite: www.castco.com.iv TEST
T st R :port
Metallic Materials (Steel - £ ‘ruc.rs ) - "rineli Ha) dness Test
(BS EN ISO ( 506: Part 1+ 1999)
Date of issue : 28 Aprit 2621
Page 2 of 2 pages 5 T Castco LRN : 210209-2851-001 BH
Test results:
Indentation « iame :r - Corresponding
Indentation g W 1. entat. sn means
= (2-directi ns) (m 1) hardness value Results
) (mm) = (HB)
1 425 424 201 Passed
2 4.44 4. 185 Passed
3 434 ¥ 434 ! 193 Passed

—_1?__‘- —

Test.. * Techmy, *e : Brinell hardness
' Hardness scale : HBW10/3000
Torce/diameter ratio : 30
L/ 1d symbol : Newton
“.old time : 128
Calibration with reference block prior to testing : *
Surface finish : clews, smooth

LIS

 —Ramar'. 1 festy auh.s_mlale onheto the diecimen tesied (cffepts  mege “mept uiiee “ainty has not >een taken into account).

I
X B 5 R 8 Kee

| o)
rhw; S l\/\JJ”rf\\\

Eanling,—Hong -Kong. Tel 2597 8333

B GRS H20A8 20 60 St 1. Fanlin i X
f & SR £ TUen St anling, Hong Kong Fax: 2597 8399 = WONG KA MAN
Cendiirinto@castco.comhk  Webs. @ ww. nastco.co * hk ~ .
Senior Manager
Tes: 2eport T
HKAS has accredited this laboratory (Reg. No. HORLAS 032) . A > ties as listed in the HOKIAS directory of accredited laboratories
This report shall not be repri<uced except infull, without writtd wietan. Materials - 1 n.le Test of Metallic Mater als iginal copy or the labivatory's certified truc copy is valid.

Date of issue : 28 April 202

Page 1 of 1 page
B I I Details as supplied by cus rmer
— Customer : Cheung Hing Founc. » (HK) Lir «ted

Cor ract No. : == Job Tiue
C igin of Lceel :

Srade . form of stee pro. .ot :

No. . Type of speci ien supplied : 1 no. . ~7300 x 45° Bend
Acce, ‘ance stande d: BS 37:2007 Clause 4 Table 4

(BS EN 10002-1 : 2001)

Addres . 299 Fa.. “ha Tsuen, Kung “'m Road, Yuen Long Jong Kong

Castco L IN : 2.1209-2851-001 TEN B I I

Customer’s Ref. No. : -~

Supplier : -
Location in works : -
with Flexible Joint

Nomina' .nickness : 11.92. m

L. “oratory i+ st Rer dt
Date Rev “ved : 01 A, -112021
Tensile Test

Date Tested : 10 A ril 201

+ This measurement is 'invaiid'w ich

2. Test re. “tsrel ¢ only to the specimen tested.

4. "ample Submitted by : Asia Development (HK) Limited
5. Co ntry of Origin : China

Brar 1 name-+ CHF 4
% Man facturer : Cheliig Hing Foundry (W ) Limitea.

Checked by : ééz

Type Org. X-scet | Org. Gauge|  Yield [ Tensil. Yosition
Specimen | Grade & Width Thickness Area Length Strength | Strength | c.ougation of Remark
Identity Prepai . (mm ) (mm) ( mm’) (mm) (MPa) (1v2a) (%) Fracture
I |
|t Zu0209- :
28512001 - - 8.01 11.92 95.48 -~ - I 176 - Valid -
| o ' __L A - -
Re. ks
1. Legen. * A - Proportiva B-Non- oortional ; M-* achined ; N - Unmachined ;

ré‘a. - to the position of nacture on™ * I I N

3. Test results « mply with BS 437 : 2008 Clause 4.5 Table 4 (¢..~t of meas. *ment uncertainty . -« been taken into account): T ——

\
gy .
Anproved “_gnalory : AN T "A\\

SIT KWAN NING End of Report
Senior Supervisor ” y
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